H X

Contents

—, HLEBGEEA
. WS ELAH. AR Lo
NN R G— |

OSSP PP

W

 HlEF, SERIR RS
. PLEHGEEE s :

4

i
%

=

» BLEERIE -
M ho s SR SN L

e e 12
AL SRS o o o 13
4y TR HUBRERE <o 14
5. BEHIUBRIEE - 15
LT e e e U S e S 16

7. EET. IR e 17
8, HFas—eBpkE %R
HiE—

Ko — 63 F A tpL e AR P

bbb Irfdbd B Tkl Big: 02171201078

)@ﬂ Selection of the needle and thread, threading ...

FRIT: PERTESEXT
$S: 872615120308091001

GK35-6ZY 42 48 4] 4§l GK35-6AZ!4E & 4240 #)

| . Uses and specifications of machines oo 1
l. The main structure, characteristics and uses

ﬂfmﬂ[;hi'ncs LA S

1. Styles, names, performances and specifications

ufmachlly/\ ------------------- pha e e el

and adjust machines - wrsvrm oo |

aEin o e A L R S VL | i

L b, B R ST e S T

- R T B

IV V97 % 3 A 1 S (=) §

4. Inserting o e Eit e T 4
5. Sc“iﬁaluupﬂ ........... e G e 5
igg the height of the needle bar - voiieee 6
% tting the needle guard i &
efing thefeeddop - [

9. Changinggtitch lenpth oo 7
10. Setting presser fODL PregFure -« v oo 7
I1: Setting thread teasion i ool m i 8
12. Setting looper thread take - ap —-ovoism . 8

-H]‘Tmuhle'shnoting B et P |

V. Exploded views and description of parts

I. Machine body and bushings - o 11
................................ 12
3 Miscellaneous thread guides - viiimiciians RS
4. Main driving mechanism parts - -, 14
5. LOOPer Mechamigm — e SRR
6. Fﬂel.i ﬂ'll:'l:hﬂﬂism ......................................... 15
7. Feed dogs, throat plates and presser feet o 17
8. Thread chain cutter for styles GK35-6
Inside back cover

{8 031 T-126280% Wbk wew qgfr. com



b g

Lubricating pomnts

1 Fig.1

dbk. FHEEEHE TEEE Hig: 03174261078 f&E: 0317-4262868 Ftk: wew. qgfr. com



—« NEBOEREBEBNOMB

I Uses and specifications of machines.

1. NEHTESH. BALER

GR35F 7B LA G LA A TS BB 00 RT 80 5 4 ML, BLah 2 o 20 00 67 28 2 6L B 0 1 0 L
WO RS G, MBS AS TSR TN AW SR, BT
L4 7 0 2 U M o S SR LR L B . WS . E 2 H .
AR R R Rt S, e KNG A S R S &S
B 2 RSO R0 U DR R 0 A T RO A R A . B O L A R | b i
ﬁﬁﬁ%ﬁﬁﬁ&mﬂ.Wﬁﬂﬁ~ﬁwﬁﬁw,%Hﬁi&%ﬁmmﬁ,ﬁﬁ\mﬂﬁmﬁmﬁ
SRR BN Y2, dééi

1. The main structure, characteristies and uses of mach
GK 35 series bag closing machines fall into three % operated start and stop of the machine with semi

-automatic thread chain cutter, automatic start ﬁ orthe machine with solenoid operated thread chain cutter.
and with electro-pneumatically operated thy utter. @
All these machines adopt semi-closed e fie for easy maintenance.
Grankshaft tail end adopt closed rofj4 ing mechanism for the @91 se o high-speed, wear resistance and
L ]

flexible. / %1‘
Lubrication system falls Ingo cup eating oil fed resenrn% sprayiype.

Main parts adopt wear cefnaterials such as allay n& allay copper etc.

All types of thread ¢hyin ciffer adopt safe build in;ﬁu{c,
All types ufmnchi%ﬂlmng on column suppo ine with feeding device for closing filled bags and sacks
made of cotton plastic and paper ete.

-

. FRES. B%. #RELEASY
GK35-6 A4 fu & 4] b

RAMETHA WAL, EANSMEHECEE. DA HEAE. WBNESY
FE Ak 3 % 1 sh

2. The product's model. name. performanle and Technology parameter.
Model: GE3IGK35—6 bag closing sertorius

(DGK35—6 installing the reamer in mechanilal syle. that can lut the thread automatilally when the bag has
been sewed. The starting and stopping of the ma chine is controlled by man.

@lin stalling the cutting in stallation in electromotion that can on the thread automatically when the bag has been
sewed. The starting and stopping of the machine is controlled, automatlcally.

bk FHEEEE THEE HiF: 0317-4261078 fEEL: 0317T-4262868 FihE: www. qgfr. com



B2 Fig.2

Atk felznEEE L |EE Hi%: 0317 42681078 £ H: 0317 <362858 Bab: e qefr. com



FERERABSH

B
F S W8 2SS GK35-6

1 I 10 5% 4] 1 TIE 1900r/min

2 fig A& 2] 5L AE Smm

3 i3k i 55 L 6.5-11 mm

4 il ) K b 7 5 W BE 401

5 SR 21s/5,208/3 iR ER

6 FE B4R T o B smm | 11-15mm

7 s .\ 808001200 -2507

& g R AR \ V. d 114mm

9 ) 0 g dE QL‘ i S Eh

10 L L 2 % Y — 4P

1 fa L h % )@S ITOW

12 L E lﬂ)ﬁ) 30Kg

: B 7 v % %
13 Tlﬁ’%ﬁ)‘k’? ) & 500 = 350(mm)
l-:‘% f | 1"-0

” Yy
No. A};{  dich s | les GK35-6
1 ‘\%‘\n. Max, sewj e d 1900
=) b i pee rpm
2 Max.sewing thickness Emm
3 Stich range 6.5-1lmm
4 Seam Specification two thread double lockstitch 40|
5 Thread type 2185, 205/3 polyster thread
6 Presser foot lifting height I3mm | 11-15rum
7 Needle No. typeS0800 200-250 #
8 Workiflg dia. of pulley 1 14mm
Thread chain cutter
10 Maotor
11 Maotor power
12 Weight 30kg
13 Size (L x W xH) | 500 = 500 X350
— __I -
Mht: b B A ERE #HiF: 0317-4261078 fli E: 0317-4262868 Mt www. qzfr. com




. NBERGERNBEE

Il How to use and adjust the machine

1. ERAEZIEER

WA AMILE, EEHRRE - RERERE, WRRNPRMETSEMmIE, e
Foe AL TE A RE 4] BLANER2ZORHL N . F)F RO B BESE BT e, R EE R T LI, KA R Eh Hl
e 5 ] B2 5 LAk ah 5% 0 ) — B0 9 sl LAk ot 47 il 5 .

HEtMAMPSAR R, AR HTHEECH, £FR, . AR EREEH2ZN
AW, DA G A0 e B BLE S .

1. Cautionbefore use.

MNew machines or through long time storage machines must be cheeked before operating. Cleaning the anti—
rust grease and duost on the surface of the machine. and filling sewing machine oil or 20 # oil at oil cup and oil
holes. Turning the pulley clockwise by hand. Check for free and coordination. Check moror to tating direction for
the same as that of the machine running. Then starting the machine for test sewing.

For automatic style machine, check electrical equipment, circuit and pneunmatic cell for good. Before thread-

ing, filling oil, adjusting orreplacing parts. all power souree must be cutl off to prevent personal in jury.

2. AR
WHHLAR AR, PTRERCE A Ak dr. 8 TOEREACTEA S B E A R mg i e (E1) F ik A il
2, TR, T TE AU AR % BT ah, R A A B2 E5

2. Lubrication

Routine maintenance is important to maintain long time use. Machines have to be cleaned and lubricated twice a
day on the lubricating poins on the oiling diagram{Fig. | ). making il fell soaked in o1l. The sight feed oiler or oil
spraver has to be kept fil led and should be adjusted so that it feeds two or three drops of oilper minute.

i

bk FdbEE A T WEE H11E: 031?—4261'1:'1"?3:' fEE. 0317T-4262868 Ftk: wew. qegfr. com



3. . RREEBLFRAE
LT i 2 1 0 R R AR S A I A R
BEFEFZ—. HLEFRER., SEEN RS RmIEL.
& (®2) FrnME T sk, ek e

L IR B 5 4 AL G508 K (2 %0f)

3. Selgtion of the needle and thread,

Selection of the needle and thread depend on quality
and technical demand of sewing material. Good
combination of theneedle and thread is one of the basic
condition to get perfect sewing performance. The needle
point must be sharp. and thread musi be sirong enough.

Thread machine as illustrated in Fig. 2

upper and lower thread from needle eye and Im

hole about 50mm (2in, » .

4. NHNBE

BUEF R SH B, %k _'#.HLF
Wﬁ%ﬁw.wiﬁﬁ%%$$¢,ﬁﬁ&ﬁﬂ
BB T 5148 7 PR (3
A) B ES4 ;Aﬂilﬂﬁﬂ; t

f [ F i 74

jht

e Bl .

threading.

drnw out

W E A T ﬁiﬁ&

B4 Fig.4

mibe A T EE

4

HiE: 03174261078

O

fEH: 0317-4262868

o HLER 5 BE £ H DU R R IR E REAEH) PR GERY

4, Inserting the ncedle,

The needle is vulnerable part.
When the needle eye wear out
obviously. Needle point wear
dull or bend. replace the needle.
When replacing the needle,turn
the pulley until the bar reaches
its highest point. Loosenthe
needle set serew (A, Flg. 3 ). And
inser! a new needle wilh the shank
as far as possible into the needle
bar. The needle groove must point
to the sewing material direction.

Then rotighten the needle set screw,

Bhts www. qefr. com



5. EHfHIAE
5 E 09 IF @ U 8 5 L F 25 T
() HEEAWHERA (F 4, ), o R & () o088 86 469, 838k (24 58-D), W WaHEy
B (B, Wik EEEN (O (O BEFSEREHENERY.
TERE. AN R A e dper.
5. Settingthe looper.

Setting the looper as follows.

(1). Firstsetthe looper conecting B\ A
rod{A. Fig. 4),sothedistance (X,

Fig., 4) between the centerlines of

the twa ball joints 15 69. 8Bmm( | 3/4

min.). Foradjustment loesen the two
nuts{B) and turn connecting rod (A)
forward or backward as required to

obtain specifled dimenslon.Retlghen

nuts{B). Caution: The left nut hasa
left hand thread.
C=) I F IR € J5 ) hiE 8% B

. MHETEERES, FHNTHERRGAME, ErSe (E5 0 RAHLH B b
ERPE 48K (5/163E1) o WM SE S fmN R RRET (O, EOHATHA I (D)
HYERFEMRT FHTERT O .
VERE: HFEST O B, FHFER RS, SHAmEEm e SN, AR
BB HM. (SNMROESRERSE) |

(2).Rotate the machine pulley clockwise by hand, so that the needle bar moves to the lowest point, at the same
time the looper moves back to its farthest position to the right. The distance from the point of the looper (A, Fig,5)
to the centerline of the needle is 8mm(5/16in), For adjustment, loosen two screws{C) in the looper drive lever, rotace
looper drive lever{D) left or right as required to obtain specified dimension and retighten serews(C).

Caution: Pull looper drive lever rocker shafi back tightly when tighten screws{C). Sothat the end face of

the looperdrive lever rocker lean against that of shaft bushing, assuring that all end play is taken out.(Otherwise it
will make noises. ).

(=) SESERERh e, (025 61 (15, A) WA i A= s i 8 3 4L 61 35 10 g 11 0 At 1 2k v A 13 48
ik B () IR 40, OBREK-0. 1352 (0. 003%0. 005 %) (BE6FT A7) o 1 B 87 80 55 6 A B0 48 4F
(B4, CYRIEEET (B4, D). 50 S0 5 6 ) 00 8K o) 5 2250 M ifi] 8 2555 61 20 80 (184, BE) I H B84 (D).

(¥)Rotate the machine pulley so that the looper moves fron| right to left, The looper point should pass as close
possible to the back of the needle without contacting 0.08 -0.13mm(.003 to. 005in. ) (clearance). For adjustment
loosen screw(D. Fig. 4)in the looper eccentric fork (C) and turn rocker shaft (E) on the looper rocker with looper
forward or backward as required. Retighten screw (D).

Ehbk. Wb E A T EE H4iZ5: 0317T-4261078 2 fEB: 0317-4262868 Ffik: wew. gqgfr. com



6. HIHFEERT

HFHE, HEFRETHErmEs, G ETRELG, SR BBIESERI~1. 58%
(0. 040%0. 060% 1) m, HLEFMEHHE FSEMASHMEILFT (BIF ) - BB,
SR EE AP EER YURET (3, B) . ETFBAHHFEESMREHIT @Y (B) , HEFHE LYW,

6. Settiing the height of the needle bar.
Removethe needle plate. Rotate the machine pulley in operating
direction until the looper moving to the left. When the looper point projects
[-1.5mm(. 040 to.00in. )left of the needle. lower ednge of looper and upper /qimm

edge of needle eve must be flush in this position (Flig.7) For adjuslm:nt

loosen clarmp serew({B.Fig.3) in the needle bar up or down as rcqu:rc

Retighten screw (B) and remout needle Ipate. : :
7. M4 ERED % Bo Fig.6

SE 20 i o 7 e R A R AN B ikf%i‘-lﬂﬁb{ﬁ S F A YR A i 2 el Kk MR, i
BLEF PS8 (BSE) Wiol & S e . M NO8~—0. 134 (0. D03%0, 005 <)) ,
(P8R s ) o UM 0 o B HEAR 4 T A a4 SreER A PLER e TR L (85, F) &
WAT (G) . BahLEH PR (B) FEHIED BT (&) . @

QO

\-W Setting the need a:S)
/g/'IIIr The needle will %’ur break when abutting bags made of

different thickn wing material. And the needle guard (E. Fig.
5) will protect le. The clearance between the needle and the
needle s D.08 -0.13mm(.003 to.005in. NFig,8). For adjustment,

rotats ley in the direction of operating, so that the needle guard
esagainst the needle. Loosen set screw((3) on feed dog holder(Fig_5).

ve the needle guard accordingly. Retlghten screw (G).

8. ENFRE

BASAR RS e T (8, A) BAE. M At EE USROG
FREC(D) EFmigrl. SROK (0. 0708387 ) . MREBEY2. 248K (0. 0904 <) , MR EHEH T
SRR AL, H TR RCRAEEE . W R Y R (O 5 WEE LREHF MR, I
B A A (B) .

KE S 1 B o 5 B PN 0 O 0 i (e S R RN, SRR (B9, O MHEET (D), A4E
AR ER Y S TR (D) .
&. Setting the feed dog-

The height of the feed dog(A, Flg. 8) are derermined by the quality and thicknees of the sewing materials. For

closing thin material such as bags made of cloth and plastic, teeth shouid project 1.8mm{.070in), above the throat

plate(D) top surface, und for sacks baout 2.2mm (.090) above the throat plate. For Setting, move the feed dog to
the highest position, remive throat plate and feed dog, adjust the supporting screw (C) as required, remount the

feed dog and thrat plate. Retightenrews (B) .
If feed dog are not in the center in the throat plate slots, Loosen screws rear in the feed locker (C, Fig.
9).move the feed locker right or left as required. Then retighten screws(D).

¥
bk FiEAFE TEEE HBiF: 0317-4261078 fEE: 031T-4262868 Fihk: www. qefr. com




9. $IEKERET

frEEEmEY, 2l
B (B, O BEEPOHHBENEY
#E (W MEFEskREAN. T
FREERAT (A) fEREFEE A, T W48
HEE. BYEMITRES (B . b
FEEEE (&) EHEMNHEREH
BEESA (B) . (HIEAHHLE
T R AR )

R HEELHEEENLTS
Pl mmE L ETE, RERY
fF) i 4 .

11). Seetting presser foot pressure,

E
5
o P -.-1— a
\\ i :';
D

0.08~0.13mm @ 8 ];igig

9. Changing stitch leength.

The length of the stitch can be adjusted by raising or
lowering the stud{A}in th segment slot of the feed locker
(C, Fig. 9). Lowering the stud will shorten the stitch.
After loosening nut(B). Stud(A) can be movedaccordingly.
When the desired stitch length is obtained. Retighten nut{B).
(For automatic style machinesthe cloth plate should be
remoed to adjust)

Cutlon: Any change in stitch length will necessltate
a cocrrespnding change in the needle guard and nee-

dlececarance.

10. EMELBET

RN KA, R TR, 9
Blot Bk Er: Rz, WM EKKED. S5
EEYn, HERSHOaREIED, BZEL
R, EWEAE LR DL HERE (H10,
A) AP CKHEh . B R TE ).

Presser foot pressure are determined by the thickness of the sewing material. When sewing thick matenals, de-

crease pressure; When sewing thin materials, increase pressure. When feed sewing materials smoothly and stitchs

are uniform, don’ tincrease pressure , to reduce parts wear. For setting pressure, turn two collar in to incresae

pressure, turn out to decrease pressure.

k. FAEEFSFETWEE Hig: 03174261078

EE: 031T-4262868 mht: wew. qgfr. com



11. @8KHBT

HEER K h th JL R 2R (E10, B.
CYiE Yy, BEmEB) KN ELE
gOMKNA. Rk BEE
(B. C)fdrkdyi e, Jieth .

W VSR NE, RBENH
B R, WiRYREEEHD
R . I b A W (D) i
it JE 55 £ FF 2E 5T (E) 7 &5 0 G R
IR E AR K FRE.

=
11. Stting thread tenslon. %%L,
1

Thread tension is adjusted by thread tension assemb! . g "10). Tension of upper thread(B) is generally
stronger. Than that of lower thread (C). Turn thread tensg (B, C)in to increase the tension, turn It out to
decrease the tension. If the stitch is still not goo djust the height of thread adjusting bar (D). The height of
the thread adjusting bar (D) is at the same lev t thread eye of the uw&ar connection at its highest poition.

-

W)
i >
12, BHEENGEE ,&;;V’h/ g‘é,o
; N

5 5t 5k 2% L H 1 3

10 Fig.10

4 =F N
SE, #l

11. CY HIfEERE)
6 BERUA 256
e T RS T 1EE R (0.
04035 1) BL A N, JEE R I A5
HEsREh (A frfm (BB . M
EHE R (D), AEYH RS
KA TERESEK, R2N
SN R BT R R B 11 Fig 1l
(D). IEWW gk f st ph 2k,

MR RS EE.

12, Setting looper thread take-up mechanism.

looper thread take-up mechamism consists of looper thread take-up (C, Fig. ) and cast-off hook(A). When the
needle falls down into the loop formed by looper, the point of the descending needle is flush with the lower edge at
looper or projects up to |mm(. 4oin. )below the lower edge of the looper. At the same time lower thread is released in
R angle {B) from the cast-off hook{A) of the Looper. For adjustment, loosen(D), rase the looperthread take-up{A)
to delay releasing of the lower thread: lower the looper thread take-up to move up the releasing of the lower thread.
Retighten screw{D). It is very important for stitch forming to adjust thread take-up correctly.

bk FdEESETVRERE HiE: 03174261078 & —{53: 03174262868 Fhk: wew. qgfr. com




=« —BRNENLLESE

28 s E S I
1, #RBRTEH I SRR EE (B2iR)
2. R EL{E 2. K HER:
3, BEEH N KRE, HERAR 3, WO IZRARE S
- 4. SEECHEANA ST, Bl e R % 0§ gad i £4
5. WLEHLHEIL S S HAEH 5. T4 b b Bl i
6. HLEH S HHIE R (B A T4 6. HIEHIL ) U e )
A 7. HLEF. $PEh R B IR 7. (] B T
8 EHTLEE B. IEPEid
9. EBH Ntk 9. THSFEME f
10, BFEHEEAED (R, RCtRRER R | 100 BERBESRsh A GO, Do sl S )
1 BLEF B R 1. WEEHLE
Bt 2. HLEH'S T R S E i RS A 2. e BIL 9 s o o
3. HUEF AR O 05 B AS B 2R LS 5 3. U9 L 1 e B
% 4. WEPRE N R R, 1 R REEOE 4. HeEnPRSREhH (LW, AU RRAL
' 5. BLEHAE. SEALEL. MIOAY 5. UMRHLEHERSEEE, iz Chg
1. HLEFSrih (LS
ﬁ 2. BLEH S ST AL T 6 e 2. W 2 (o
# 3. SRS H T AR ) 3.V A 70 N W ) e
4. HEFAERR 4. B
B HL .1 : N
g | 1. PLEHERERE A R W ® Lo R R A 8
h% 2. BEFERICE IR B it ot it 2. IREESEWIEN
K % ’ AT
ik | 1. SHANARSERTE L. MRS e ah K 0T
H% 2. WEEE ISR hid A sk i o, NI B
ﬁ Vo R0 A i A L H i 4 i o R 6 o
i 2. FEBIHE i/ 2. WIMIEMEH
i 3, SRR ESTRR 3. frEWE]
H
~F | 1 EBESKAD LR, R A
ﬁg 2. EMEEALE, Bhk, 2. PGB
% . 5% it 1 SERAEEY FRBE S SEER.
el DR R 5 oL, D 9
Tt 2. 3 M O R
| 3 EE e 3. N I Al
" 1. fi kB 46 6 ) P 1. R
i 2, BT R I 2 ] e 2, ITESMOME
LS 3. fHEE A 3. fRMBEAI IR, FEA WS

—_—0
bk FHEEFE TOEE HiE: 0317-4261078 fEE. 0317-4262868 FLE: wew. qgfr. com




[II. Trouble—shcolllg

Prohale Cause

Remedy

|.Imopr threading

2. Thread jamming

3. Thread tension are too tight

4. Uneven threa, not strong enough

5. There are thread, not needle eye, throat plate hole

I. Rehread followng instruction (Fig. 2)
2. Ceck and resolve

3. Release thread tension

4. Select good quality thread

Thread | -, Joape 3. Grind or repalee
Breaking 6. Motion of nedle and looper are nol consistent . Alijmr
1. Needle sirike needle guard or looper 1. A.duﬁl I ed
8. Feed dog teeth.are too sharp th dull
9. Excessive presser foot pressure 3
c
10. Poition of looper thread take-up piece is too high, A Iﬂznl:;s:;‘r:; Sl s i A
releasing of lower thread is too slow = FEnEy ::i i i bt
casing.
LS g
1.Improper setting of needle ™ |-Adjustneedle
2. Motion of needle and looper are not coms t 2.Adjust as required
. |3-Position if needle is too high.looper 3.Adjust the height of needle or replace
Skipping |4 Position of looper thread take-up piegdy wer, | 4.Raise the pogition of thread take-up piece. delay
releasing of lower thread is too fast N lower threa R e
5.Thin needle, rough thread ! 'y 5 chlué‘ & orthread
ar
1.Needle bent Wl&' necdle
Nddele |5 Needle strike looper o ard hare Ku!! the play
Hieaking 3.Bag feeding speed ig faster an sewiug_speed djust feeding speed or sewing speed
4, Thin needle clos ickgewing materials CN eplace needle
Neddle » )
Thread | 1. Insuff %@ thread or excessive ngellleYiread 1.Adjust the height of thread adjusting bar
Tension |2 Imprp%:g thread tension pressu 2.Adjust needle thread tension
u
neven P
e |
Looper
Thread | l.Insufficient looper thread or excessive looper thread|  1.Adjust position of looper thread take-up piece
Tension |2.Improper looper thread tension preasure 2.Adjust thread tension pressure
Uneven
Feeding |1 1he surface of feed dog is too low o the surface |.Raise the surface of feed dog or replace
' | wear out
Material ;
S 2.Presser foot pressure 1s too small 2.Inereasc pressure
tagnant ; ;
3.Set screw of feeding cam loosen 3. Tighten screw
Ul?i‘;.?rnd | .press foot pressure is too small B Mo
Material | 2.Presser fool surface are not smooth, friction is too x _J A T i
: 2.Plish presser foot
Are Not | big
InA Lever
1.Cheek assembling ¢l - -
The 1. The machine assemble bad 4 .u:: e
Machie |2.Driviag pulley is tootight . FJ-‘. : I
Run Hare | 3. Moving parts lack if oil s I..B!-{E' Py _pl_'npcrly
3.Cleaning and oiling
L I Driving are vulnerable, leading to clearance increasing | 1-Replace paris
ﬂfse 2 PR Tl : ke Ty o .
Mo 2.8et serew loosen, leading to parts striking each other 2.Tighten screws
NOISES | 3 Dil connecion are not smooth, lacking of oil 3.Cleaning and oiling
Mol MU ET L Bi0: 0317-4261078 AEF: 03174262808 FAAE: wew. aglt. com

3




D REEFNZTH 2
EXPLODED VIEWS

AND
DESCRIPTION OF PARTS

hits5wmE

Machine body and bushings

ot 8 8 Descripton s
I 1001 Wi Stight feed oiler I
2 3501001 il #F e 0il cup base |
3 403 FRERIIMS X6 Set screw a
4 3501002 B AL 3 Bushing for needle lever shaft 2
5 3501003 ¥ 48l e 2k Plug screlw 3
i 10 [ ST M5 K12 Screw 2
7 3501004 EF #F 435 Needle bar upper bushing ]
8 3501005 P F iR Needle bar lowr bushing :
g 351006 e BT 4 Presser bar bushing 5
10 605 AARALRITMEX 16 Screw ¥
1 606 AR ATM10X 25 Screw :
12 3501007 5% Base cover
13 3501008 AL Base ;
14 3501009 -3 Crank shaft bearing housing :
15 1501010 - Plug screw I
16 509 R 4 A TMB X 25 Stop screw for crankshaft bearing housing 2
17 3501011 ¥ 4h b 42 Bushing for crankshaft !
18 3501012 5 6 80 0 I B Looper shaft hushing, right 2
19 3501013 g o Bushing for looper drive lever rocker shafi I
20 3501014 g iR e Feed locker shaft bushing 2
21 3501015 LUPRE R Knife lever shaft bushing 2
22 3501016 0 51 52 4k iy b €5 Looper shaft bushing, left 2
23 1002 b M Naxne plaie 2

dhk. WAEEE ETWEK

HiE: 03174261078

fEEL. 0317-4262868

FOhE: wew. qefr, com



fhhk: SRt E Tk R

Hi&: 0317-4261078

nNiEsSwmeE

Machine body and bushings

{EH, 03171262868

FIhE: wws. qefr. com



EXSERBH

Covers
EEES = w® iy i
I 3502017 ERET Brast !
2 3502018 i Arm cover !
3 H1 B EE L FINSX 15 Screw :
4 3502019 B Coth plate :
s 3502019R # 5 Cloth plate :
f 109 B L EE TS XE Screw 4
7 1502021 M Face cover :
8 109 6 & L R TME X B Screw =
9 02 TR $5 Washer 4
0 3502022 A 7 1 i i End caver ’
1 1502022RC A 7 i i iR End cover '
12 3502024 H ik Hinge pin !
13 3502025 P iR Guard ;
14 109 Ei# S ERd Screw .
15 3502026 0] Hinge cover assembly !
16 3502027 " F Looking balt !
17 3502028 % M Looking bolt |
1§ 3502029 W Spring !
19 403 IR TS X 6 Set screw =
20 1001- 1 T A b6 Pinball oil cup 6
21 1001 -3 B oAb Spring cover oil cup 4
22 1001-4 il & % 34 bo Oil pipe bend |
23 1001 -5 Mk by Oil pipe bend 4
24 10016 L b Oil pipe joint 4
25 1001-8 o il pipe 3
26 3510195 4% il 3 Oil distributor !
217 114 &3 e iTnax 20 Serew 2

Huht. PIEEHEETWER

__12_

B % 0317-4261078

fEH: 0317-4262868

FAhts wew. gefr. com




EEERBH

Covers
FEfs s w — e
| 3502017 i 1 T Screw '
2 3502018 &K Arm cover 1
3 11 [ kR ETH5X 15 e 3
4 1502019 ) Coth plat '
5 3502019R % Cloth @ I
e
6 109 L 3L B ETMS X B S 2
7 3502021 T % cover 1
8 109 Y EE S HRFTME X8 }@5 Serew £
9 802 A @5 %) Washer 2
10 3502022 7 3% W BT ?i\ Endmw@ 1
11 3502022RC 1 A End ¢ !
12 3502024 ﬁj{@ Ql;.&? 1
13 3502025 /%ﬁ ﬂi Rﬁuard |
14 109 y@) L ETNs X8 oi%smw 2
15 %\&) w0 Hinge cover assembly L
16 2 ”F Looking bolt !
17 # Looking balt !
18 3502029 M Spring '
19 403 F i MR M5 X6 Sel screw .
20 1001-1 W ahH 6 Pinball oil cup 6
21 1001-3 303 o b Spring cover oil cup 4
22 1001-4 ik do 0il pipe bend !
23 1001 -5 Nk da 0il pipe bend 4
24 1001 -6 L by 0il pipe joint ”
25 1601 -8 I il pipe 3
26 3510195 o h il distributor |
27 114 lid ¥ L8R FIMa % 20 Scrow Z

fhk. FAEEE S TWERK

e £
HiF: 0317-4261078 I"F'E

B, 0317-4262868

Fiht: www. qgfr. com



W —

k. kT A THER

HiE: 03171261078

EXERHH

Covers

fEH: 0317-4262868

Mt www. gefr. com




g & 8 %

Miseellaneous thread g_uiiies

& B bocipien il
1 350301 & B U9 FE R Needle thread guide |
2 101 B B Sk S TM3 X6 Screw 1
3 401 S EEETMA X4 Set screw |
4 3503030 HEEYH Neddle thread guide bar 1
3 3503031 k£ i i Thread lak@ﬂr |
6 3503032 I 3 A Oil cyp™ !
7 3503033 freg e @ de finger |
8 404 SE S 2 £TM5 X 8 % rew 1
9 3503034 i %in 2
0 350302 e S 88 Rk )& Thread tension assembly 2
11 3503033 SE e R A Tension pus!&' 2
12 3503036 e 8 q&@j Tensiu@errule .
13 3503037 el 4 ‘@ﬂ‘diu 4
14 3503038 K %ng !
15 3503041 % il & %pring 1
16 35030 S;\L) i & Tension sleeve 2
17 35'5%& IE % ﬁ Tension spring ferrule 2
18 3503040 R g Tension nut 2
19 350303 b FE Rk Thread guide assembly 2
20 403 M ETMS X B Set screw 2
21 31503043 i Thread guide 2
22 402 SENEEET M5 x4 Set screw 1
23 404 e i o ETM5 X B Set screw [
24 3503044 o Needle bar guide |

e FALEEE T ULER

HIE: 0317-4261078 13 &3, 03174262868

FhE: www, g fr. com



SRBE
Miscellaneous thread guides

-
B e i — -

A
TrEes = e
- S

TmEe .

—

. g
T

Bii%: 0317-4261078

FAhbs wew. gefr. com

fE3: 0317-4262868

ke EE T ER

Hiht.



T % RN MBEHF

Main Driving Mechanism Parts

= A= -
i;%ﬁ ﬂ:ﬂﬁu 2 W Deseripticn %fl

1 3504045 Bl # Needle 1
2 3504046 k83 ] MNeedle clamp nut I
3 3504047 B H Needle bar |
4 350404 FLFFEHh B ek Needle lever assembly |
5 3504048 H A Needle lever 1
6 110 W FE Sk 88 ] M5 12 Spot screw )
7 604 P oA RS M6X16 Screw A »
L lo2 [y #E LR T MAXE Screw O‘ 2
9 1504049 iof &8 £F Threpd EMde 1
10 701 #E F} M5 thj V 1
11 3504050 T FERR Y le ¥ar connection 1
12 3510192 i YR % ing bot I
13 3504051 A edle bar link pin 2
14 1004 W ble5 %Ditwm 2
15 3504052 H A ER Connection link I
16 3504053 FFT AL A5 )& Needle lever assembly 1
17 350405 I T : Needle leve 1
18 350406 - 5 Nﬂedlc]c@nk 1
19 3504054 Tk Shell l
20 3504055 URE RS CrEw 4
21 3504056 AH: S 5 ] %ﬂm 1
22 3504057 5 W f sWide fork 1
23 3510193 );' # £2 %idemnmbun 2
24 708 @m!& M10%1 G\Nu. 2
25 1004 \k) i 4 b5 Oil wick |
26 3504 8>> MEFE AT Needle lever connecting rod 1
27 3AEAP Rk Shell 1
24 3 0 & Crank shaft 1
29 35040m1 2 [ad] B Woodruffkey I
0 601 WAL ER ST M5X12 Screw 2
31 3504062 Wik H A Bearing bushing I
32 1003 Hh &6250 Bearing |
31 3504063 il A HE Bearing cap |
54 201 LR E] MAX10 Countersunk screw 3
35 3504064 W ke Falley |
6 3504065 O Washer 1
37 602 75 LB AT M5X 14 Screw 1
38 350407 T R E T A R Looper drive eccentric assembly 1
39 3504066, =il RS Looper connection bar 1
40 3504067 Bl {7 85T Screw 4
41 3504068 £ KA Looper cecentric |
42 406 T ST MBXS Set screw 1
43 503 HE % 8 ETMBX 10 Spot screw i
44 3510193 GROE T8 Guide plate bolt I
45 3504057 7 ) #1 Guide fork I
46 3504070 P BR Al AR Ball stud |
47 1504071 S AR T Looper avoid eccentric 1
48 405 PR E] MEX4 -5 Selscrew |
49 502 HE i BE £ MEX6+5 Spot screw 1

ik 03171261078

& 0317T-1262808

__'I;;|,_

I hE: www qefr. com



T H W)L A8 2 H

Main Driving Mechanism Parts

Hhik. FdEEHE TOREE Hig: 0317-4261078 fEE: 0317-4262868 FLE: www, qgfr. com



AR -

Looper Mechanism

; 3 PN F g £F i -.'-.'t T i
R 5w
1 3505072 PR T Rocker for lcoPer drive shaft 1
2 602 P75 i L ERET M5 14 Screw 2
3 501 HES R T M5X6 Spotscrew i
4 3505073 o 8 1 Nut |
5 604 Py 75 SkHRAT M6X16  Screw '
6 3505074 B DL BE Rocker for looger avoid eccentric 1
7 3505075 EHH Connectin !
B 3505076 E B Felt for loo eccentric t
9 3505077 5 & /s (R B Conn \'"g'har for looper avoid eccenrtic 1
1o 3505078 T 4 8 tw 1
1 101 [ F Gk 8B ET M3 X6 1
12 3505079 P 2
13 402 5P iy 4 T M5 X4 el screw 1
14 3505080 4 Looper locker shaft I
15 1004 il &5 %) Oil wick 1
16 707 e MEX1 ‘}i\ Nut 1
17 3505081 HﬁEH Looer for tw. d double locked stitch 1
18 350508 Looperl ssembly i
19 3505082 Cone st r 100per locker i
20 3505083 Ihcker 1
21 3505084 b ,
22 402 -‘i-’- ﬂﬂl{ﬁx-t rew 2
23 704 Bf M6X0. T5X3 ut |
24 105 % Ml #E L #E €] M5 X Screw -
25 3?1)@}\ A HF R R ball joint assembly <
% 3 ‘s\{? AR B Shell 1
27 3505045 i BB 4T Screw i
28 A505086 ETEH DA Shell |
29 3505087 it Ball stud 1
30 702 i REBMG Nut I
31 703 ¥ BEBM6 (X)) Nut (1eft) I
12 3505088 A FFEFF Connecting rod ;
i3 702 i BERMG Nut |
34 350511 4 E R R Ball joint assembly, right |
35 3505089 EE A Shell
36 3505090 TRy Felt washer !
37 3505087 Ik 3L Ball stud 1
IR 702 ¥ BIRME Nut :
39 3585002 75 6 b i Looper dive lever ’
40 60l P S HBET M5X12  Serew A
41 603 P 7S L AT M5X 16 Screw :
2 104 [ #E L ERETMA X 12 Screw I
43 3505093 L Looper thread taker-up '
44 3505094 Lk looper drive lever locker shaft !

bi: dbEH E TUEE

HiE: 03174261078

fEE: 0317-4262868 fitk: wew. qefr. com



EH NG

Looper Mechanism

bt AREFETWEE HiF: 0317-4261078 {EEL: 031 T-1262868 ks www. gefr. com



= = ]

3

Feed mechanism

ol R ——— iy
1 3506098 ¥ g Feed bar |
2 403 Wb El M5 X6 Set screw 2
3 101 I LS 42 6T M3 X6 Screw |
4 103 [ BE S M AT M4 X8 Screw. 1
5 3506099 i ™ Feed lift ecc%h !
6 3506100 £ ¥ il felt -..,__, |
7 709 JFERHE W5 V I
8 3506101 T %" |
9 902 H o 45 /%shcr !
10 406 - ST MGXB §®) Sescrew I
11 3506102 e B ‘$ Needle guar @ I
12 3506103 oF B 4 wﬁ/w Feed bar shafi ) I

(@
13 3506104 ¢ 1
14 105 f/ﬁ{&r M5 X6 &?? 2
15 3506105 rocker shaft !
16 3505079 >>\ ﬁ $ " Collar 2
1 S VL {-? I Bk 84T M5 Screw 4
I8 3:«11::-:310; B T AR ] Stitch regulating stud I
19 350612 3% FEFT K Feed drive eccentric asernbly 1
20 3506108 EHEH Connction 1
21 3504055 Sl for S5 €T Screw 2
22 3506110 et =8 R Eccentric |
23 505 HEGR 4T M6X0.75%T7.5  Spotscrew I
24 3510196 B 011 felt 1
25 3506111 EAMETHE Flange bushing !
26 3506112 [l Washer. !
27 706 I8 i Nut 1
28 504 HE SR ET M6X0. 75%7.5  Spotscrew 1
20 3506113 5 F M Feed lift eccentric !

Mk AdEEFETIREX

HiE: 03174261078
16

fE3: 0917-4262868

FHE: www. qefr. con



KRN

1 Feed Mechanism
();f.: _

\

— —— — —— — — —— —

fiht. fAbEHETEREEK HiF: 0317-4261078 fEH.: 0317T-1262868 Fiht: www, qefr. com



EHF. #RANERNS

Feed gods, throat plates and presser feet

A & W — i
1 3507124 Feliy e Presse bar, right |
2 3507125 I [ B #F Prozer bar, left 1
3 3507126 I dF S i Presser fcot guide |
3A 35071264 EFre g Presser fcol guide 1
4 105 S BET Max6 Serew 2
5 3505079 e Clooar A !
6 105 bl L B ATME X6 Surew*“‘_- ‘O 2
7 3507128 7T Lim‘\g cray I
8 702. £ EFRM6 v I
9 3507129 = e plate 2
1 109 4 #F 3k 8B 5] M5X8 )@\Sﬂcw 4
11 3507130 FE O i e 4 Spring regulating bushing 2
12 3507131 FE EE TR 9 )@) Spring 2
13 3507132 5 T 1y Stud for nnu@r I
14 3507133 iﬁ}ié&;ﬁ%—( fr Prcsscr&)@' er lever |
15 3507134 Hl W"\r/ S ljgi' |
6 I58714 g s# fool assembly L
17 3507114 %’H_—;__ ser fort shank !
I7TA 35071144 @mh’; %‘usscr fort shank [
18 701 %\k) g KRMG & Nut 2
19 405& F iR ET M5 Set screw 3
20 I_\S HOH 1w ClMing sleeve 1
.| 3507136 4 Chaining section [
22 3507116 o Hs B 3 B Spring 1
23 607 M FERET Maxs Screw |
24 1 D06 Y d2xa Clamping sleeve |
25 3507115 H B9 4 &t Finger guard |
26 403 T M5X6 Setserew 3
27 3507118 i B Spring 1
28 3307140 [ Pin |
29 3507141 e Mg e b Presser foot botton [
30 202 DA 84T MEX 12 Screw for throat plate 3
il 3507142 £t throat plate |
JEA. 35071424 £ b throat plate |
32 3507143 EEF Feed dog 1
32A. 3507143A EHF Feed dog I

X HAFH S HUIDANGEER -
Mtk b E TR ER

g, 03174261078 17 —f&3. 03174262868

Fht: www. qefr. com



EHRT . S RAEHNE

Feed Gods. Throat Plates and Presser Feet

1

LU,

30 3

2

Mehi: FEEHETUER % 0317-4261078 fE3L: 0317-4262868 Fdk: www. qgfr. com



fl TCK35-6A I & MTN DR E

Thread chain cutter for styles GK35-6A

i e 2 Descipion ne
1 h 20X 25 o i 71 |
2 & 6 FL il 9k 2
3 356011 T 70 4 2
4 356012 F & /\ 2
- 356001 N *-..__,/é 1
6 M6X 15 B il \ V 4
7 356002 g2 W v@- 2
. M4x 10 (38 L b )@5 é
9 356003 o % 1
10 356004 E 7 H§$§k <S> 1
11 M4 X6 N ;‘ﬁ% / Q)o 2
12 3156005 J]?rz Qé*' 2
13 M5%20 yﬂﬁémﬂ % i
14 3504055 \{)@drwﬁﬁ $ .0\ 1

2

=4

17 356007
I8 356008
19 m7 x|

20 356009

21 mix 15

22 m3

3
He

b I HE
EAF#HTF

I 713 18 1
EAERT
P RE
i}

Fad

bk FAEEFE T AR

HEig: 0317-4261078 18 fEE: 03174262868 Fhk: wew. gefr. com




FFGK35-6A BRIt IR E

Thread chain cutter for styles GK35-6A

Hbk. FdEEHE TOREE Hig: 0317-4261078 fEE: 0317-4262868 Ptk www, qgfr. com




GK35-6BI g D) EBENERELR

2 AW
asov
M N G s
- LA @M
o P4 ;

R

TN & '-i.-' "E.'E’.HL
O

ﬂﬁﬂégy%hﬁﬂﬂﬂ%&éﬁﬁ%ﬂﬁ@ﬁlﬁa&%Mﬁﬁﬁ&ﬁﬁﬂ@ﬁﬁ

P B L 1 e 28
(D 3] fih 285 oBL 3050 3 1) 5 A
@B OM X R F AL
@EEMBIT PN T
@EF.

H: QOO &MUl & A s TR.

fhb. WAEEEHE TARER HiE: 0317-4261078 f& 3. 0317-4262868 Fdk: www. qgfr. com



NBZERTHE

Installation Measurement Drawings for the . quipment

157

111

L4 bt 15

The Accessories of The Sewing Machine

=

EE & ﬂ-{ Sscription !‘Lj.!lﬂﬁ-}ﬂlfﬁﬂllﬂ l;ﬂ%u.
| i T Tweezers l
2 WLWF Double jawed wrench 55%7 1
3 LR i Double jawed wrench 810 |
4 HAfEF Hexagon socket head wrench 4mm |
3 AT Hexagon socket head wrench Smm 1
6 i R 0il gun I
7 iR Serewdriver T i |
§ o AT R A Screwdriver 225mm 1
9 i REH screwdriver 250mm ]

bk FdEAFE TUVREE HiE: 0317-4261078 BH

: 0317-4262865

B hE: www. qefr. com



